KOVE 800 FRONT SIDE COWLING ASSY- LEFT

PART NUMBER

1 5006-04013-HX00

2 490001-S100-00000

3 5025-05013-BS00

4 5018-08007-BS00

5 420083-S100-00000

6 900100-S100-00000

7 390073-S100-00000

8 390030-S100-00000

9 420008-R100-000
10 5013-06008-SC01
11 5025-06020-BS01
12 490027-S100-00000
13 5009-04040-DKO00
14 490030-S100-00000
15 5009-05070-DKO00
16 390024-S100-R1000
17

Name and specifications

Self-tapping screw (ST4.2*13)

Front side cowling upper trim - left (800ADV)
Hex socket cheese head cap screw (M5*1*13)
Flat washer (450Rally,$8*$14*0.7)

Front side cowling buffer rubber (800ADV, $14.5*$10.5*$24)
LOGO (800ADV)

Front side cowling lower trim-left (800ADV)
Front side lower cowling-Left (800ADV)
Rubber ring (500GY. $9*$19.5%9)

Bushing ($6*$9*$18*8.5)

Hexagon socket head screw (M6*1*20)
Radiator air guide - left(800ADV)

Self-tapping hasp (ST4.8*1.6*4*12.5)

Front side cowling inner panel- Left

Threaded clamp (M5*1.0*7*14)

Front side cowling-Left (RED)



KOVE 800 BATTERY

1K PART NUName and specifications
N 1 5005-0t Crossed pan head screw M5*12
2 5009-0tThreaded clamp (M5*1.0*7*14)
3 490013- Battery case cover (800ADV)
4 420070-Battery case gasket
5 5021-0€ Hex bolt (M6*16)
6 390017-Battery case (800ADV)
7 331400-Battery (800ADV 6Ah)
8
9
10




KOVE 800 CRASH BAR

Hex bolts(M8x1.25+25, applying

2 |5021-08025-XN01
glue)

3 |361700-S100-Y0200 Crash bar-Left

4 |420082-5S100-00000 Crash bar mounting rubber ring

5 [5021-08020-XN0OO Hex bolts(M8+1.25+20)

6 360085-5100-00000 Crash bar mounting bracket-Left

Crash bar mounting bracket-

7 |360086-S100-00000 Right

8 |361800-S100-Y0200 Crash bar-right

10
11
12




KOVE 800 DRIVE HUB

PART NUMBER

1 5023-08027-DK00
2 351902-S100-00000
3 351900-S100-00000
4 5008-08090-SC00
5 350022-T501-00001
6 351901-T500-00000
7 5101-305513-BS0
8 5103-405505-000
9

10

Name and specifications

Hexagon socket countersunk head screw M8*27
Rear wheel sprocket (800GY)

Drive hub assy (450Rally)

Hex self-locking nut M8*1.25*9*13

Drvie hub damper (450Rally)

Collar (450Rally)

Bearing (450Rally, 30*55*13)

Oil seal (450Rally, $40*$55*5)



KOVE 800 ENGINE

PART NUMBER

1 ZEBS02-H08

2 332600-5100-00000

3 5021-10045-XNOO

4 5021-10068-XN00

5 910004-5S100-00004

6 5021-10035-XN00

7 910004-P200-00002

8 5021-10175-XNO0

9 5008-10115-SC01
10 5021-06033-XN0OO
11 390018-S100-00000
12 5021-08025-XNO0
13 360068-S100-E0100
14 5021-08016-DK00
15 360067-S100-00001
16 360061-S100-E0100
17 352300-S100-00003
18 390014-S100-00000
19 5025-06012-BS01
20 5021-06025-XN00

Name and specifications

Engine

Ignition coil

Hex bolt (M10*1.25*45, applying glue)
Hexbolt (M10*1.25*68, applying glue)
Bushing (800GY, $10.5* $22*40)

Hex bolt (M10*1.25*35, applying glue)
Bushing (321R, $10*$24*5)

Hexbolt (M10*1.25*175, applying glue)
Hex flange self-locking nut M10*1.25*11.5*17
Hex bolt M6*33

Engine heat cover

Hex bolt (M8*25, discsﬁlS) Standard model
Lower engine reinforcement bracket-Right
Hex bolt (M8*16)

Lower engine reinforcement bracket-Left
Side stand switch Bracket (800GY)

Drive chain

Chain guard

Hexagon socket head screw (M6*1*12)
Hex bolt (M6*25)

| 21 [390023-5100-00000

|Drive sprocket cover




KOVE 800 FRONTFOOT REST AND SIDE STAND

PART NUMBER

1 371800-S100-00000
2 370300-S100-00002
3 370014-S100-00000
4 370003-T501-00000
5 5018-08012-BS00

6 5020-00710-BS00

7 370004-T501-00000
8 371900-S100-00000
9 370400-S100-00002

Name and specifications
Front footrest rubber-Left
Front footrest -Left

Pin $8*41.5,35

Torsion Spring - Left

Flat washer $8*$16%1.2
Circlip$7*1

Torsion Spring - Right
Front footrest rubber-Right
Front footrest-Right

10 5007-10042-SC00 Side stand bolt(450 Rally, M10*42.3, applying glue)
11 400009-T300-00001 Magnet (450RR, $3.5*$9.6*2.5)
12 5031-03006-BS00 Phillips countersunk screw M3*6
13.1 360020-S100-00000 Side stand spring(800GY, $16*94.3)
13.2 360020-S100-00001 Side stand spring(800GY. $10.3*94.3)
14 5008-10115-SC01 Hex flange self-locking nut M10*1.25%11.5*17
15 370013-S500-Y0200 Side stand (800Rally)
16

17




KOVE 800 FRAME AND SUBFRAME

PART NUMBER

1 461000-S500-E0200

2 5021-06012-XN01

3 360093-S100-E0200

4 360094-S100-E0200

5 421300-S100-00001

6 5029-10025-XNO0

7 390057-5100-00000

8 5021-06020-XN01

9 5013-06008-SC01
10 420008-R100-000
11 5025-06012-BS01
12 350008-S100-00000
13 462000-S500-Y0200
14 420037-R201-000
15 430034-S500-E0100
16 5023-06012-BS00
17 420007-R100-001
18 390056-5100-00000
19
20

Name and specifications

Frame (800Rally)

Hex bolt (M6*12)

Fuel tank side cowling bracket-left
Fuel tank side cowling bracket-right
Rear fuel tank cushion

Flat head hex socket bolt M10*1.25*25
Frame cowling-right

Hex bolt (M6*20)

Bushing ($6*$9*$18*8.5)

Rubber ring (500GY, $9*$19.5*9)
Hexagon socket head screw (M6*1*12)
ABS bracket

Sub frame (800Rally)

Rubber Ring (500F, 3+2+3)

Tail light bracket

Flat socket head cap screw M6*12
Rubber Ring (500GY, 27*20*8mm)
Frame cowling-left



KOVE 800 FRONT BRAKE CALIPER & REAR BRAKE CALIPER

PART NUMBER

1 350700-T501-00000

2 350002-R100-000

3 350800-S500-00000

4 5021-06012-XN01

5 5021-08035-XN00

6 350300-M500-00001

7 350301-M500-00002

8 350001-R100-00006

9 351000-S500-00000
10 350001-R100-00007
11 351300-S500-00000
12 351200-S500-00000
13 351100-S100-00000
14 350025-S100-00001
15 350700-S500-00000
16 5007-06015-XNOO
17 350501-S500-00000
18 350500-S500-00000

19.1 350004-R100-000
19.2 350004-S100-00000

Name and specifications

Front brake switch 450Rally

Copper washer (500GY,$10*$15*1.5)
Brake hose 1 (800Rally)

Hexbolt (M6*12)

Hex bolt (M8*35,di509516.5 standard model)
Front brake caliper assy-Left

Front brake pad

Brake hose union bolt Bolt (500GY, M10*1.25*22mm) STD model
Brake hose 3 (800Rally)

Brake hose union bolt Bolt (500GY, M10*1*22mm)
ABS assy (800Rally)

Brake hose 5 (800Rally)

Brake hose 4 (800ADV)

Fuel hose clip (800ADV)

Rear brake switch (800Rally)

Bleed screw

Rear brake pad (800Rally)

Rear brake caliper assy (800Rally)
Dual-hose clip (500GY)

Dual-line clip (800ADV)



KOVE 800 FRONT SIDE COWLING ASSY RIGHT

PART NUMBER

1 5006-04013-HX00

2 490002-S100-00000

3 490031-S100-00000

4 5009-05070-DK00

5 5025-05013-BS00

6 5018-08007-BS00

7 5009-04040-DKO00

8 490028-5100-00000

9 420083-5100-00000
10 390031-S100-00000
11 420008-R100-000
12 5013-06008-SC01
13 5025-06020-BS01
14 900100-S100-00000
15 390074-S100-00000
16 390025-S100-R1000
17
18

Name and specifications

Self-tapping screw (ST4.2*13)

Front side cowling upper trim - right (800ADV)
Front side cowling inner panel- right

Threaded clamp (M5*1.0*7*14)

Hex socket cheese head cap screw (M5*1*13)
Flat washer (450Rally,$8*$14*0.7)
Self-tapping hasp (ST4.8*1.6*4*12.5)

Radiator air guide - right (800ADV)

Front side cowling buffer rubber (800ADV, $14.5*$10.5*$24)
Front side lower cowling-right (800ADV)
Rubber ring (500GY. $9*$19.5%9)

Bushing ($6*$9*$18%8.5)

Hexagon socket head screw (M6*1*20)

LOGO (800ADV)

Front side cowling lower trim-right (800ADV)
Front side cowling-right (RED)



KOVE 800 FRONT FORK

371300-S500-00000

Front fork leg -Left

(800Rally)
Front fork leg -Right

2 |371400-S500-00000 (800Rally)

3 |5021-08025-XN0O Hex bolt (M8%25, disc $ 13)
Standard model

4 |371301-T501-00000 Oil cover

5 |371302-T501-00000 Dust cover

6 350049-S500-00000 Front brake hose clamp
Hex socket cheese head cap

7 |5025-05012-BS00 screw (M5+1x12)
Internal hex socket step

8 |5025-06010-BS00 head screw M6+10

9  [340600-S100-00001 Side reflector (800ADV)

10 |390055-S500-00001 Front fork cover-Left

11 |390062-S500-00001 Front fork cover-Right

12

13

14




KOVE 800 FRONT WHEEL

15

PART NUMBER

1 350027-S500-00000

2 5010-16110-SC00

3 5018-17010-SC00

4 910001-S500-00000

5 5103-273707-001

6 5101-203709-BS0

7 910004-T501-00000

8 5104-019518-000

9 910012-T510-00000
10 410001-S500-00000
11 351700-S500-00000
12 5021-06012-DK00
13 350023-T500-00000
14 5025-05008-BS00
15 350028-T501-00000
16
17 352000-T510-Y0100
18 350039-T501-00001
19 350026-T501-00000
20

Name and specifications

Front tire

Pivot shaft nut (450Rally, M16*1.5*11) STD model
Washer

Front wheel bushing-Left (800Rally)

Oil seal $27*$37*7

Bearing 20*37*9

Bush $20.3*$27*71

O-ring

Front wheel bushing-right

Front wheel axle

Front brake disc

Hexbolts (M6*12, applying glue)

ABSring (450Rally, regular)

Hexagon socket cheese head pan screws M5*0.8*8
Rim band, Front wheel

Front wheel assy
Front rim lock
Front inner tube



KOVE 800 FUEL & EVAPORATION SYSTEM

14

PART NUMBER

1 420200-S100-00002

2 420300-S100-00000

3 330500-R100-000

4 421900-S100-00000

5 420004-R100-000

6 420600-S100-00000

7 420500-S100-00000

8 320600-R100-000

9 420400-S100-00000
10 320400-S100-00000
11 5013-06008-SC01
12 5021-06020-XN01
13 421600-S100-00000

14 421100-S100-00001
15
16

Name and specifications

Carbon canister connection hose 1 (800ADV)
Carbon canister connection hose 2 (800ADV)
Dump valve (500GY)

Carbon canister connection hose 6 (800ADV)
3-way hose

Carbon canister connection hose 5 (800ADV)
Carbon canister connection hose 4 (800ADV)
Carbon canister solenoid valve (500GY with mounting rubber sleeve)
Carbon canister connection hose 3 (800ADV)
Carbon canister (800ADV)

Bushing ($6*$9*$18*8.5)

Hex bolt (M6*20)

Carbon Canister overflow hose (800ADV)

Fuel hose assembly (800GY,§7* §14,high pressure fuel hose+filter+quick connector)



KOVE 800 FUEL TANK

PART NUMBER

1 5021-08030-XNOO

2 420008-T501-00002

3 5013-09012-SC00

4 5025-05016-BS01

5 330011-S100-00002

6 420017-S100-00001

7 360045-S100-E0100

8 5005-06012-SC00

9 420010-R100-000
10 310300-S100-G0700
11 5025-06016-BS01
12 310400-M500-00000
13 5005-05020-SC00
14 360074-S100-E0100
15 360096-S100-E0100
16 5013-10028-SC00
17 5018-08420-SC00
18 5021-08040-XN0O
19 360036-S100-E0100
20 5005-05012-HX00
21 400014-5100-00000
22 420800-S100-00002
23 5005-05016-BS00
24 310405-5100-00000
25 310402-S100-00000
26 420075-S100-00000
27 310404-S100-00000
28 310403-S100-00000
29 5018-05515-SC00
30

Name and specifications

Hex bolts

Rubber ring 450Rally, $29*$19.5*25
Bushingfo*$12+24*$12

Hex socket pan head screw M5*0.8*16
Fueltank lock mounting bracket(800ADV)
Fueltank locking rubber ring

Front side cowling bracket

Crossed half round head screw M6*12
Cushion(500GY, 13*15*8)

Fueltank (Turquoise)

Hex socket cheese pan head screw M6*1*16
Fuel pump(Mx250)

Crossed pan head screw M5*20

Seat mounting bracket

Magneto coupler bracket (800GY)
Bushing $10*24*$28

Flat pad(500F, $8.4*$24*2)

Hex bolts M8*1.25*40

Fuel filter bracket

Crossed pan head screw M5*12

Fuel tank overflow hose plate

Fuel tank overflow hose

Crossed pan head screw M5*16

Fuel level sensor seal ring

Fuel level sensor

Limit rubber

Fuel level sensor mounting bracket seal
Fuel level sensor mounting bracket

Flat pad $5.5*$16*1.5



KOVE 800 FUEL TANK FRONT COVER &IGNITION SWITCH COVER

PART NUMBER

1 390045-S100-00000
2 5025-05013-BS00

3 5009-05070-DK00

4 390075-S500-00000
5 490017-S100-00000
6

7

8

Name and specifications

Ignition switch cover(800ADV)

Hex socket cheese head cap screw (M5*1*13)
Threaded clamp (M5*1.0*7*14)

Fuel tank front cover

Fuel tank lock trim (800ADV)



KOVE 800 HANDLE BAR & REARVIEW MIRROR & HANDLEBAR SWITCH

PART NUMBER

1 400100-S100-00002

2 330902-R100-000

3

4 330900-T500-00000

5 400200-S100-00002

6 350200-T500-00001

7 350201-M500-00001

8

9 5021-06025-XN00
10 380100-T500-00001
11 331000-T500-00003
12 380300-S500-00000
13 331100-S500-00000
14 380900-T500-00000
15 380200-T500-00001
16
17
18

Name and specifications
Rearview mirror assy-Left (800GY)
Clutch lever (500GY)

Clutch lever assy 450Rally

Rearview mirror assy-Right (800GY)
Front brake master cylinder 450Rally
Front brake lever

Hex bolt (M6*25)

Handlebar grip -Left 450Rally
Handlebar switch-Left 450Rally
Handlebar

Handlebar switch-Right

Throttle cable guide 450Rally
Handlebar grip Assy-Right 450Rally



KOVE 800 HEADLIGHT & HEADLIGHT BRACKET

PART NUMBER

1 5025-05012-BS00

2 900042-5S100-00000
3 390081-S100-00000
4 5005-05020-SC00

5 5018-05515-SC00

6 5022-05016-XN00

7 910004-R201-000

8 360022-R201-000

9 420036-R201-000
10 420008-R201-000
11 5013-05008-SC01
12 360014-S100-00000
13 5015-03020-SC00
14 5012-01036-SC00
15 5007-06040-BS00
16 340900-5100-00002
17 341700-S100-00001
18 341600-S100-00001
19 340800-5100-00002

Name and specifications

Hex socket cheese head cap screw (M5*1*12)
LOGO (800ADV)

Front cowling (800ADV)

Crossed pan head screw M5*20

Flat pad $5.5*$16*1.5

Hex socket cheese head screw (M5*16)
Bushing (500F,$5.3*$7.3*5)

Headlight bracket plate (500F)

Headlight bracket rubber sleeve (500F)
Rubber ring (500F, 2.85+2.6+2.85)

Bushing ($5.5*$8.5*$17*8.4)

Headlight bracket (800ADV)

Pin (R3*20)

Headlight adjusting spring (500F, $1.4*$8.6*36)
Headlight adjusting screw (500F, M6*40)
Front turn signal-Right

Headlight assy-Right (800GY)

Headlight assy-Left (800GY)

Front turn signal-Left



KOVE 800 INSTRUMENT & INSTRUMENT BRACKET

PART NUMBER

1 330800-S500-00000
2 360033-5100-00000

3 5005-05012-HX00

4 490016-5S100-00000
5 360073-5100-00000

6 5013-05008-SC01

7 420008-R201-000

8 5018-05515-SC00

9 5005-05020-SC00
10 5009-06080-DK00
11 5009-05070-DK00
12 5021-06020-XN03
13 420037-R201-000
14 420007-R100-001
15

Name and specifications
Instrument without TPS
Instrument bracket (800ADV)
Crossed pan head screw M5*12
Instrument trim (800ADV)

Metal Mushroom Head bolt (800ADV. M5*8)
Bushing ($5.5*$8.5*$17%8.4)
Rubber ring (500F, 2.85+2.6+2.85)
Flat pad $5.5*$16*1.5

Crossed pan head screw M5*20
Threaded clamp (M6*1.0*8*16)
Threaded clamp (M5*1.0*7*14)
Hex bolt (M6*20)

Rubber Ring (500F, 3+2+3)

Rubber Ring (500GY, 27*20*8mm)



KOVE 800 LOWER ENGINE GUARD

1 |5025-06020-BS01 Hexagon socket head screw (M6x1x20)
2 |5013-06010-SC0O0 Bushing (¢ 6+ $ 9+ $ 18+10.5)

3 [420008-S100-00000 Rubber ring ¢ 9« ¢ 24x $ 11.4

4 1360015-S100-E0200 Lower engine guard left front bracket
5 |360016-S100-E0200 Lower engine guard right front bracket
6 [5021-08030-XNO00 Hex bolts

7 |390029-S100-00000 Lower engine guard

8 [5018-06415-SCO0 Flat pad ¢ 6.4x § 22+1.5

9 [5021-06025-XN00 Hex bolt (M6%25)

10

11

12




KOVE 800 MAIN CABLE &ELECTRIC COMPONENTS

PART NUMBER

1 331700-S500-00000

2 331300-T300-00000

3 330200-S100-00000

4 5021-06022-XN00

5 5021-06016-XN01

6 351500-S500-00000

7 311900-S500-00000

8 380500-S500-00000

9 5021-06012-XN01
10 330600-R100-000
11 5005-05020-SC00
12 5018-05008-SC00
13 332000-R201-000
14 331600-R110-00000
15 351600-S100-00000
16 370500-S100-00000
17 5025-05013-BS00
18 380600-S100-00000
19 310200-P200-00000
21 5005-05012-HX00
22 5006-04013-HX00
23 331600-T500-00000
24 330700-S100-00000
25 330100-S100-00000
26 331800-S100-00000
27 5021-08020-XNOO
28

Name and specifications

Main cable

USB Charger (450RR)

Regulator

Hex bolt (M6*22)

Hexbolt (M6*16)

Front wheel speed sensor (800Rally)
Throttle cable assy (800Rally)
Clutch cable (800Rally)

Hex bolt (M6*12)

Horn (500GY)

Crossed pan head screw M5*20
Flat washer ($5*$12+0.8)
Inclination Sensor (500F)

Relay (500GY-A Standard)

Rear wheel speed sensor (525F)
Side stand switch (800GY)

Hex socket cheese head cap screw (M5*1*13)
Seat lock pull latch (800ADV)
ECU (800Rally CN4)

Crossed pan head screw M5*12
Self-tapping screw (ST4.2*13)
Relay (450Rally, Regular model)
Flasher relay (800ADV)

Starter relay (800ADV)

Full set lock (800ADV)

Hex bolts(M8*1.25*20)



KOVE 800 FRONT MUD GUARD

PART NUMBER Name and specifications

1 5013-06006-YH00 Bush

2 390015-T501-R0600 Front mudguard (Red)
3 5018-06015-SCO0 Flat pad ($6*$18*1.5)
4 5021-06020-XNO1 Hex bolt (M6*20)

5

6
7
8




KOVE 800 MUFFLER AND EXHAUST PIPE

PART NUMBER

1 5008-08080-XN0O1

2 320001-S100-00000

3 310900-S100-00000

4 320100-S100-00000

5 420011-T501-00001

6 5013-09019-YHOO

7 5021-08035-XN00

8 420010-R100-000

9 5021-08045-XN00
10 320200-S100-00001
11 910011-R100-000
12 371001-R201-000
13 5018-08420-SC00
14 5008-08085-SC00
15 360041-S500-Y0200
16 5021-08025-XN00
17 390016-S100-00000
18 420008-R100-000
19 5013-06008-SCO1
20 5025-06020-BS01

Name and specifications

Hex nut M8*1.25*8*12

Gasket (800GY, $44*$36*5)

Oxygen sensor

Front section, Exhaust pipe

Exhaust pipe mounting rubber 24.5*30.5*19
Bushing $9*$12*$24*19

Hex bolt (M8*35,disc$16.5 standard model)
Cushion(500GY, 13*15*8)

Hex bolts(M8*1.25*45)

Muffler assy

Bushing pipe

Rubber ring

Flat pad(500F, $8.4*$24*2)

Hex flange self-locking nut M8*1.25*8.5*14
Muffler mounting bracket

Hex bolt (M8*25, disc$13) Standard model
Muffler guard

Rubber ring (500GY, $9*$19.5%9)

Bushing ($6*$9*$18*8.5)

Hexagon socket head screw (M6*1*20)



KOVE 800 RADIATOR

PART NUMBER
1.1 320301-S500-00000
1.2 320301-S100-00000

Name and specifications
Air fiter (800Rally, oil filter type)
Air filter (800X)

2 320300-5100-00001

3 420008-R100-000

4 5013-06008-SC01

5 5021-06020-XNO1

6 310100-5100-00000

7 310105-S100-00000

8 310106-5100-00000

9 310005-P200-00000
10 310101-S100-00000
11 5011-00800-SC00
12 310601-5100-00000
13 420035-P200-00000
14 350100-5100-00000
15
16

Air filter assy (800GY)
Rubber ring (500GY. $9*$19.5*9)
Bushing ($6*$9*$18+8.5)

Hex bolt (M6*20)

Throttle assy (800ADV, Standard model)
Pump speed stepper motor
Three-in-one sensor

Injector Clip (321R)

Injector (800ADV)

Fuelrail clamp (321R)

Fuel rail (800ADV)

O-rubber ring(321R 6*2)

Quick connector (800ADV)



KOVE 800 REAR BRAKE MASTER CYLINDER & BRAKE PEDAL

PART NUMBER

1 350001-R100-00006

2 350002-R100-000

3 350600-5100-00002

4 5025-06016-BS00

5 5101-082207-BS0

6 910004-S100-00002

7 370010-S100-00002

8 5021-05016-XN0OO

9 350009-T501-00000
10 5029-08030-XN0O
11 360021-S100-00000
12 352200-R100-000
13 5021-06020-XN0O1
14
15

Name and specifications

Brake hose union bolt Bolt (500GY, M10*1.25*22mm) STD model
Copper washer (500GY,$10*$15*1.5)

Rear brake master cylinder

Hex socket cheese head pan head screw (M6*1*16)
Bearing (500GY. 8*22*7)

Bushing (800ADV, $8.3*$12+3)

Brake lever (800ADV)

Hex bolt (M5*16, applying glue)

Brake pedal (450Rally, Factory model)

Hex bolt (M8*30, applying glue)

Spring (800ADV)

Brake lever end bearing (500GY)

Hex bolt (M6*20)



KOVE 800 REAR FENDER REAR SECTION & REAR TURN SIGNAL

.

PART NUMBER

1 360002-S100-00001

2 5006-04013-HX00

3 5009-05070-DK00

4 390020-S100-00002

5 340900-S100-00003

6 390002-S100-00001

7 5018-06520-SC00

8 5002-06012-SC00

9 5025-05016-BS00
10 5025-05010-BS00
11 340600-M501-00000
12 5008-06060-SC0O0
13 420009-R100-000
14 340700-5100-00001
15 5025-06016-BS00
16 430029-M501-E0200
17 340800-S100-00003
18 5006-03012-SC00
19 340300-S100-00001
20 390044-5S100-00002

Name and specifications

Rear fender rear section bracket (800ADV)
Self-tapping screw (ST4.2*13)

Threaded clamp (M5*1.0*7*14)

Licence plate holder (800ADV)

Rear turn signal-Right

Rear fender rear section (800ADV)

Flat washer ($6.5*$20*2)

Hex bolt (M6*1*12)

Hex socket cheese head cap screw (M5*0.8*16)
Hex socket cheese head cap screw (M5*0.8*10)
Side reflector

Nut

License plate cushion rubber (500GY, $8*$10*11)
Rear reflector (800GY)

Hex socket cheese head pan head screw (M6*1*16)
Rear reflector mounting bracket

Rear turn signal-Left

Self-tapping screw (ST3.5*12)

License plate lamp assy (800GY)

License plate lamp platen (800ADV)



KOVE 800 REAR FENDER FRONT

PART NUMBER
1 490011-S100-00000
2 5009-05070-DK00
3 5009-06080-DK00
4 5025-06012-BS00
5 5025-06012-BS01
6 5009-04040-DK00
7 390019-S100-00000
8 5025-05012-BS00
9 390021-S100-00000
10
11

Name and specifications

Rear fender front trim (800ADV)

Threaded clamp (M5*1.0*7*14)

Threaded clamp (M6*1.0*8*16)

Hex socket cheese pan head screw M6*1*12
Hexagon socket head screw (M6*1*12)
Self-tapping hasp (ST4.8*1.6*4*12.5)
Rear-wheel cover (800ADV)

Hex socket cheese head cap screw (M5*1*12)
Rear wheel mudguard (800ADV)



KOVE 800 REAR SHOCK ABSOBER

PART NULName and specifications
1 5021-1C Hex bolt (M10*55)
2 5008-1(Hex flange self-locking nut M10*1.25*11.5*17
3 371500 Rear shock absorber
4 5008-1Z Hex flange self-locking nut (M12*1.25*12.5*17)
5 5013-12Bushing (450Rally,$12.1*$25*5)
6 5103-25 Oil seal (450Rally,$25*$32*4)
7 5018-2( Flat washer (450Rally,$20.1*$31*1.5)
8 5102-2( Needle bearing (800ADV,$20*$26*20)
9 360008: Dog bone (800ADV)
10 910007- Dog bone bushing (800ADV, $12*$20*77)
11 5021-1Z Hex bolt (M12%1.25*120)
12 5021-1Z Hex bolt (M12*1.25*80)
13 5102-2( Needle bearing ($20*$26*15)
14 910015 Linkage bushing (450Rally, $12*$20*37)
15 5021-1C Hex bolt (M10*1.25*52)
16 5103-17 Oil seal (450Rally,$17.5*$26*3)
17 910017 Flange bearing bushing (450Rally, $10*$14%7.2)
18 360007 Linkage (800ADV)
19 910007- Bearing bushing (800ADV,$14*$19*16.2)
20 5102-1¢ Needle bearing (800ADV, $19*$26*19)
21 5021-1Z Hex bolt (M12*1.25*110)
22 910015- Linkage bushing (450Rally, $12*$20%61.5)
23
24



KOVE 800 REAR SIDE COWLING &TAIL PANEL & TAIL LIGHT

PART NUMBER

1 390032-S100-00000

2 420007-R100-001

3 5025-06012-BS01

4 490018-S100-00000

5 390033-5100-00000

6 5006-04015-HX00

7 390027-S100-G0700

8 5006-04013-HX00

9 5025-06016-BS01
10 490020-S100-00000
11 490019-S100-00000
12 390026-S100-G0700
13 420031-S500-00000
14 5025-05010-BS00
15 390004-S100-00000
16 5005-05012-HX00
17 5018-05515-SC00
18 340200-S100-00001
19

Name and specifications

Side panel-Left (800ADV)

Rubber Ring (500GY, 27*20*8mm)

Hexagon socket head screw (M6*1*12)

Rear side cowling inner panel - Right (800ADV)
Side panel-Right (800ADV)

Self-tapping nail (ST4.8*15)

Rear side cowling - Right (Turquoise)
Self-tapping screw (ST4.2*13)

Hex socket cheese pan head screw M6*1*16
Tail panel trim (800ADV)

Rear side cowling inner panel - left(800ADV)
Rear side cowling - Left (Turquoise)

Plug

Hex socket cheese head cap screw (M5*0.8*10)
Tail panel (800ADV)

Crossed pan head screw M5*12

Flat pad $5.5*$16*1.5

Tail Light Assy (800GY)



KOVE 800 REAR WHEEL

PART NUMBER

1 350030-S500-00000

2 350029-T501-00000

3 350040-T501-00000

4 352100-S500-00000

5

6 350031-T501-00000

7 351800-T501-00000

8 5021-06016-DK01

9 350023-T500-00000
10 5025-05012-BS02
11 5010-22125-SC00
12 5018-22520-SC00
13 910003-S100-00000
14 410003-S100-00000
15 5103-325207-001
16 5101-255215-BS0
17 910004-T501-00001
18 910002-T500-00000
19
20

Name and specifications
Rear tire

Rearinnertire

Rear rim lock
Rearwheel assy

Rear rim band

Rear brake disc

Hex bolts applying glue

ABS ring (450Rally, regular)

Hexagon socket cheese head screw (M5*12, applying glue)
Rear wheel axle nut (450Rally, M22*1.5*12.5)

Flat washer (450Rally, $22.5*$35*2)

Rear wheel bushing-Right (800ADV,$40*$32*$25+14.7)
Rear wheel axle (800ADV, 4325*295.5, M22*1.5)

Oil seal $32*$52*7

Bearing 25*52*15

Bush

Rear wheel bushing-Left (450Rally, $25*$30*19.5)



KOVE 800 SEAT

PART NUMBER Name and specifications
1 360700-S500-00000 Seat (800Rally)
2




KOVE 800 SHIFT SHAFT

*There are 2 bolts that need applying glue, and their locations are: ®The bolt connecting the shift rod end bearing and the shift arm. @The bolt connectiing the shift rod end bearing and the shift pedal.

&)

PART NUMBER

1 5021-06020-XN01

2 370008-5100-00000

3 371600-R100-000

4 5008-06050-SC01

5 370007-5100-00001

6 5008-06050-SC0O0

7 371600-R100-001

8 420013-R100-000

9 370200-S500-Y0200
10 5101-082207-BS0
11 910004-S100-00002
12 5029-08030-XNOO
13
14
15
16

Name and specifications

Hex bolt (M6*20)

Shift arm (800ADV)

Shift rod end bearing (500GY, left-hand threads)
Hex nut (M6*1.0*5*10, left-hand threads)

Shift rod (800ADV)

Hex nut (M6*1.0*5*10, right-hand threads, 5mm thickness)
Shift rod end bearing (500GY, right-hand threads)
Rubber sleeve (500GY. $8*$22*30.7mm)
Shift pedal assy

Bearing (500GY., 8*22*7)

Bushing (800ADV, $8.3*$12*3)

Hex bolt (M8*30, applying glue)



KOVE 800 STEERING HEAD

PART NUMBER

1 5021-08025-XN00

2 370002-S500-Y0200

3 370001-S500-Y0200

4 5021-08035-XN01

5 370020-S500-Y0200

6 420033-R201-000

7 5007-08012-SC00

8 5018-08420-SC00

9 5008-08085-SC00
10 5021-05016-XNOO
11 350012-S500-00000
12 5022-06035-XN00
13 380700-S500-00000
14 910004-S500-Y0200
15 5021-06016-XNO1
16 380803-T501-00000
17 380801-S500-Y0200
18 5007-16018-XNOO
19 5018-16205-BS00
20 370101-S100-00000
21 5010-25100-YHO1
22 371100-R100-00004
23 370600-R100-000
24 370700-R100-000
25 371200-R100-00003
26 370102-S500-Y0200
27

Name and specifications

Hex bolt (M8*25, disc$13) Standard model
Handlebar clamp (800Rally)

Handlebar support (800Rally)

Hex bolt (M8*35)

Upper bracket (800Rally)

Handlebar buffer sleeve

Dual-ended threaded column (500F, M8*12+$12*42.5+§15%2.5+M10*15%1.25)

Flat pad(500F, $8.4*$24*2)

Hex flange self-locking nut M8*1.25*8.5*14

Hex bolt (M5*16, applying glue)

Upper bracket hook (800Rally)

Hex socket cheese head screw

Steering stabilizer (800Rally)

Bush

Hex bolt (M6*16)

Steering stabilizer pin

Steering stabilizer holder (800Rally)

Bolt (800GY. M16*1.5*18)

Washer

Steering stem

8-slot adjusting nut M25*1.0*10*40

Upper dust cover, Steering stem (500GY, 9525.3* 9351)
Upper bearing (500GY)

Lower bearing (500GY)

Lower dust cover, Steering stem (500GY, $30.3*$55.7*3.8)
Lower bracket



KOVE 800 SWING ARM

PART NUMBER

1 5103-303704-001

2 910014-T501-00000

3 5106-223603-BS0

4 5102-222930-BS0

5 5103-222904-001

6 410002-S100-00000

7 5018-17025-SC00

8 5010-16110-SC00

9 390047-R201-000
10 5021-05012-XN00O
11 360300-S100-00001
12 420031-R102-00000
13 370012-T501-00000
14 5008-08065-SC00
15 5002-08055-SC00
16 370011-T501-00000
17 5021-06016-XN01
18 5029-08020-XN00O
19 360026-M510-00000
20 430026-S500-Y0200
21 5013-06005-YHOO
22 5021-05045-XN00
23 360095-T501-00000
24 5008-05050-BS00
25 5005-06012-SC00
26 420018-R100-000
27 370017-S100-00000
28
29

Name and specifications

Oil seal (450Rally, $30*$37+4)

T-bush (450Rally, $17*$22*40)

Thrust bearing (450Rally, $22.2*$36.5%3.6)
Needle bearing (500GY, $22*$29*30)

Oil seal (450RALLY,$22*$29*4)

Pivot shaft (800ADV)

Flat washer ($17*$32*2.5)

Pivot shaft nut (450Rally, M16*1.5*11) STD model
Pivot shaft cover (500F)

Hex bolt (M5*12)

Swingarm (800ADV)

Plug ($6.9*$8.9¥7.0mm)

Chain adjuster-Right (450Rally)

Hex nut (M8*1.25*6.5%12)

Hex bolt (M8*55)

Chain adjuster-Left (450Rally)

Hex bolt (M6*16)

Hex.bolt M8*20

Chain guide

Chain guide mounting bracket

Bush

Hexbolt

Chain guide rubber

Hex self-locking nut M5

Crossed half round head screw M6*12
Drive chain guide platen (500GY. 26*20*6)
Drive chain guide (800ADV)



KOVE 800 THROTTLE & AIRFILTER

PART NUMBER
1.1 320301-S500-00000
1.2 320301-S100-00000
2 320300-S100-00001
3 420008-R100-000
4 5013-06008-SC01
5 5021-06020-XN01
6 310100-S100-00000
7 310105-S100-00000
8 310106-S100-00000
9 310005-P200-00000
10 310101-S100-00000
11 5011-00800-SC00
12 310601-S100-00000
13 420035-P200-00000
14 350100-S100-00000
15
16

Name and specifications

Air fiter (800Rally, oil filter type)
Air filter (800X)

Air filter assy (800GY)
Rubber ring (500GY, $9*$19.5*9)
Bushing ($6*$9*$18*8.5)

Hex bolt (M6*20)

Throttle assy (800ADV, Standard model)
Pump speed stepper motor
Three-in-one sensor

Injector Clip (321R)

Injector (800ADV)

Fuelrail clamp (321R)

Fuel rail (800ADV)

O-rubber ring(321R 6*2)

Quick connector (800ADV)



KOVE 800 WINDSHIELD &WINDSHIELD BRACKET

PART NUMBER

1 5025-05012-BS00

2 900042-S100-00000

3 390081-5100-00000

4 5005-05020-SC00

5 5018-05515-SC00

6 5022-05016-XN00

7 910004-R201-000

8 360022-R201-000

9 420036-R201-000
10 420008-R201-000
11 5013-05008-SC01
12 360014-S100-00000
13 5015-03020-SC00
14 5012-01036-SC00
15 5007-06040-BS00
16 340900-5100-00002
17 341700-S100-00001
18 341600-S100-00001
19 340800-S100-00002
20

Name and specifications

Hex socket cheese head cap screw (M5*1*12)
LOGO (800ADV)

Front cowling (800ADV)

Crossed pan head screw M5*20

Flat pad $5.5*$16*1.5

Hex socket cheese head screw (M5*16)
Bushing (500F,$5.3*$7.3*5)

Headlight bracket plate (500F)

Headlight bracket rubber sleeve (500F)
Rubber ring (500F, 2.85+2.6+2.85)

Bushing ($5.5*$8.5*$17*8.4)

Headlight bracket (800ADV)

Pin (R3*20)

Headlight adjusting spring (500F, $1.4*$8.6*36)
Headlight adjusting screw (500F, M6*40)
Front turn signal-Right

Headlight assy-Right (800GY)

Headlight assy-Left (800GY)

Front turn signal-Left



	KOVE 800  FRONT COWLING ASSY LEFT
	KOVE 800 BATTERY
	KOVE 800 CRASH BAR
	KOVE 800 DRIVE HUB
	KOVE 800 ENGINE
	KOVE 800 FOOTREST & SIDE STAND
	KOVE 800 FRAME AND SUBFRAME
	KOVE 800 FRONT BRAKE CALIPER & REAR BRAKE CALIPER
	KOVE 800 FRONT COWLING ASSY RIG
	KOVE 800 FRONT FORK
	KOVE 800 FRONT WHEEL
	KOVE 800 FUEL & EVAPORATION SYSTEM
	KOVE 800 FUEL TANK 
	KOVE 800 FUEL TANK FRONT COVER 
	KOVE 800 HANDLE BAR & REARVIEW MIRROR & HANDLEBAR SWITCH
	KOVE 800 HEADLIGHT & HEADLIGHT BRACKET
	KOVE 800 INSTRUMENT & INSTRUMENT BRACKET
	KOVE 800 LOWER ENGINE GUARD
	KOVE 800 MAIN CABLE & ELECTRIC COMPONENTS
	KOVE 800 MUD GUARD
	KOVE 800 MUFFLER AND EXHAUST PIPE
	KOVE 800 RADIATOR
	KOVE 800 REAR BRAKE MASTER CYLINDER & BRAKE PEDAL
	KOVE 800 REAR FENDER ASSY & REAR TURN SIGNAL
	KOVE 800 REAR FRONT FENDER
	KOVE 800 REAR SHOCK ABSORBER
	KOVE 800 REAR SIDE COWLING TAIL
	KOVE 800 REAR WHEEL
	KOVE 800 SEAT
	KOVE 800 SHIFT SHAFT
	KOVE 800 STEERING HEAD
	KOVE 800 SWING ARM
	KOVE 800 THROTTLE & AIR FILTER
	KOVE 800 WINDSHIELD & WINDSHIELD BRACKET

